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Power  ax20 6475MHz  

 
Power  ax20 6515MHz  

 



 

 

Report No.: WSCT-ANAB-R&E240700030A-Wi-Fi3 

 

Page 102 of 256 

 

Power  ax20 6535MHz  

 
Power  ax20 6695MHz  
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Power  ax20 6875MHz  

 
Power  ax20 6895MHz  
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Power  ax20 6995MHz  

 
Power  ax20 7095MHz  
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Power  ax40 5965MHz  

 
Power  ax40 6165MHz  
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Power  ax40 6405MHz  

 
Power  ax40 6445MHz  
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Power  ax40 6485MHz  

 
Power  ax40 6525MHz  
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Power  ax40 6565MHz  

 
Power  ax40 6685MHz  
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Power  ax40 6845MHz  

 
Power  ax40 6885MHz  
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Power  ax40 6965MHz  

 
Power  ax40 7085MHz  
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Power  ax80 5985MHz  

 
Power  ax80 6145MHz  
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Power  ax80 6385MHz  

 
Power  ax80 6465MHz  
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Power  ax80 6545MHz  

 
Power  ax80 6625MHz  
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Power  ax80 6705MHz  

 
Power  ax80 6865MHz  
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Power  ax80 6945MHz  

 
Power  ax80 7025MHz  
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Power  ax160 6025MHz  

 
Power  ax160 6185MHz  
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Power  ax160 6345MHz  

 
Power  ax160 6505MHz  
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Power  ax160 6665MHz  

 
Power  ax160 6825MHz  
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Power  ax160 6985MHz  
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7.7 FUNDAMENTAL POWER SPECTRAL DENSITY MEASUREMENT 
 
7.7.1 LIMIT OF FUNDAMENTAL POWER SPECTRAL DENSITY 

<FCC 14-30 CFR 15.407> 
(a)(8) For client devices operating under the control of an indoor access point in the 5.925-7.125 
GHz bands, the maximum power spectral density must not exceed −1 dBm e.i.r.p. in any 
1-megahertzband. 

 
 
7.7.2 MEASURING INSTRUMENTS 

See list of measuring equipment of this test report. 
 
7.7.3 TEST PROCEDURES 

The testing follows FCC KDB 789033 D02 General UNII Test Procedures New Rules 
v02r01.Section F) Maximum power spectral density. 

 
# Method SA-3 # 

      (Power averaging (rms) detection with max hold): 
‧Set span to encompass the entire emission bandwidth (EBW) of the signal. 
‧Set RBW = 1 MHz. 

‧Set VBW ≥ 3 MHz. 

‧Number of points in sweep ≥ 2 Span / RBW. 

‧Sweep time ≤ (number of points in sweep) × T, when duty cycle is less than 98 percent where 

T is the minimum transmission duration over which the transmitter is on and is transmitting at 
its maximum power control level for the tested mode of operation. Detector = power averaging 
(rms). 

‧Trace mode = max hold. 
‧Allow max hold to run for at least 60 seconds, or longer as needed to allow the trace to stabilize. 

 
1. The RF output of EUT was connected to the spectrum analyzer by a low loss cable. 
2. Each plot has already offset with cable loss, and attenuator loss. Measure the PPSD and record it. 
3. For MIMO mode, calculation method follows FCC KDB 662911 D01 Multiple Transmitter 

Output v02r01.Method (a): Measure and sum the spectra across the outputs. 
The total final Power Spectral Density is from a device with 2 transmitter outputs. The spectrum 
measurements of the individual outputs are all performed with the same span and number of points; the 
spectrum value in the first spectral bin of output 1 is summed with that in the first spectral bin of output 2 
to obtain the value for the first frequency bin of the summed spectrum. 

 
7.7.4 TEST SETUP 
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Test Result of Power Spectral Density 
 
ANT1 

Mode 
Frequency 

(MHz) 
Conducted 
PSD (dBm) 

Gain 
(dBi) 

eirp PSD 
(dBm) 

Limit 
(dBm) 

Verdict 

ax20 5955 -9.33 0.65 -8.68  -1 Pass 

ax20 6175 -8.66 0.65 -8.01  -1 Pass 

ax20 6415 -8.64 0.65 -7.99  -1 Pass 

ax20 6435 -8.94 0.65 -8.29  -1 Pass 

ax20 6475 -9.25 0.65 -8.60  -1 Pass 

ax20 6515 -11.64 0.65 -10.99  -1 Pass 

ax20 6535 -8.87 0.65 -8.22  -1 Pass 

ax20 6695 -9.99 0.65 -9.34  -1 Pass 

ax20 6875 -8.88 0.65 -8.23  -1 Pass 

ax20 6895 -9.39 0.65 -8.74  -1 Pass 

ax20 6995 -8.87 0.65 -8.22  -1 Pass 

ax20 7095 -8.46 0.65 -7.81  -1 Pass 

ax40 5965 -8.91 0.65 -8.26  -1 Pass 

ax40 6165 -8.46 0.65 -7.81  -1 Pass 

ax40 6405 -9.8 0.65 -9.15  -1 Pass 

ax40 6445 -9.21 0.65 -8.56  -1 Pass 

ax40 6485 -9.75 0.65 -9.10  -1 Pass 

ax40 6525 -8.79 0.65 -8.14  -1 Pass 

ax40 6565 -9.09 0.65 -8.44  -1 Pass 

ax40 6685 -10.29 0.65 -9.64  -1 Pass 

ax40 6845 -9.18 0.65 -8.53  -1 Pass 

ax40 6885 -9.4 0.65 -8.75  -1 Pass 

ax40 6965 -9.08 0.65 -8.43  -1 Pass 

ax40 7085 -9.59 0.65 -8.94  -1 Pass 

ax80 5985 -11.22 0.65 -10.57  -1 Pass 

ax80 6145 -10.05 0.65 -9.40  -1 Pass 

ax80 6385 -9.5 0.65 -8.85  -1 Pass 

ax80 6465 -10.04 0.65 -9.39  -1 Pass 

ax80 6545 -10.93 0.65 -10.28  -1 Pass 

ax80 6625 -11.48 0.65 -10.83  -1 Pass 

ax80 6705 -10.78 0.65 -10.13  -1 Pass 

ax80 6865 -10.19 0.65 -9.54  -1 Pass 

ax80 6945 -8.9 0.65 -8.25  -1 Pass 

ax80 7025 -9.38 0.65 -8.73  -1 Pass 

ax160 6025 -9.71 0.65 -9.06  -1 Pass 

ax160 6185 -11.37 0.65 -10.72  -1 Pass 

ax160 6345 -8.51 0.65 -7.86  -1 Pass 

ax160 6505 -8.8 0.65 -8.15  -1 Pass 

ax160 6665 -8.94 0.65 -8.29  -1 Pass 

ax160 6825 -10.26 0.65 -9.61  -1 Pass 

ax160 6985 -10.1 0.65 -9.45  -1 Pass 
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ANT2 

Mode 
Frequency 

(MHz) 
Conducted 
PSD (dBm) 

Gain 
(dBi) 

eirp PSD 
(dBm) 

Limit 
(dBm) 

Verdict 

ax20 5955 1.46 0.21 1.67 -1 Pass 

ax20 6175 1.09 0.21 1.30 -1 Pass 

ax20 6415 1.84 0.21 2.05 -1 Pass 

ax20 6435 0.56 0.21 0.77 -1 Pass 

ax20 6475 0.56 0.21 0.77 -1 Pass 

ax20 6515 0.53 0.21 0.74 -1 Pass 

ax20 6535 0.85 0.21 1.06 -1 Pass 

ax20 6695 1.69 0.21 1.90 -1 Pass 

ax20 6875 1.8 0.21 2.01 -1 Pass 

ax20 6895 1.54 0.21 1.75 -1 Pass 

ax20 6995 1.38 0.21 1.59 -1 Pass 

ax20 7095 1.93 0.21 2.14 -1 Pass 

ax40 5965 1.13 0.21 1.34 -1 Pass 

ax40 6165 0.53 0.21 0.74 -1 Pass 

ax40 6405 1.32 0.21 1.53 -1 Pass 

ax40 6445 -0.29 0.21 -0.08 -1 Pass 

ax40 6485 -1.01 0.21 -0.80 -1 Pass 

ax40 6525 -0.79 0.21 -0.58 -1 Pass 

ax40 6565 -0.27 0.21 -0.06 -1 Pass 

ax40 6685 1.03 0.21 1.24 -1 Pass 

ax40 6845 -0.04 0.21 0.17 -1 Pass 

ax40 6885 -0.16 0.21 0.05 -1 Pass 

ax40 6965 -0.93 0.21 -0.72 -1 Pass 

ax40 7085 0.89 0.21 1.10 -1 Pass 

ax80 5985 -3.64 0.21 -3.43 -1 Pass 

ax80 6145 -3.39 0.21 -3.18 -1 Pass 

ax80 6385 -2.19 0.21 -1.98 -1 Pass 

ax80 6465 -3.41 0.21 -3.20 -1 Pass 

ax80 6545 -3.45 0.21 -3.24 -1 Pass 

ax80 6625 -2.54 0.21 -2.33 -1 Pass 

ax80 6705 -2.84 0.21 -2.63 -1 Pass 

ax80 6865 -3.43 0.21 -3.22 -1 Pass 

ax80 6945 -3.77 0.21 -3.56 -1 Pass 

ax80 7025 -3.67 0.21 -3.46 -1 Pass 

ax160 6025 -6.08 0.21 -5.87 -1 Pass 

ax160 6185 -7.31 0.21 -7.10 -1 Pass 

ax160 6345 -4.94 0.21 -4.73 -1 Pass 

ax160 6505 -7.29 0.21 -7.08 -1 Pass 

ax160 6665 -6.08 0.21 -5.87 -1 Pass 

ax160 6825 -5.31 0.21 -5.10 -1 Pass 

ax160 6985 -6.14 0.21 -5.93 -1 Pass 
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MIMO mode 

Mode 
Frequency 

(MHz) 
Conducted 
PSD (dBm) 

eirp PSD 
(dBm) 

Limit 
(dBm) 

Verdict 

ax20 5955 1.81 2.05 -1 Pass 

ax20 6175 1.53 1.78 -1 Pass 

ax20 6415 2.21 2.46 -1 Pass 

ax20 6435 1.02 1.28 -1 Pass 

ax20 6475 0.99 1.25 -1 Pass 

ax20 6515 0.79 1.02 -1 Pass 

ax20 6535 1.29 1.54 -1 Pass 

ax20 6695 1.98 2.21 -1 Pass 

ax20 6875 2.16 2.40 -1 Pass 

ax20 6895 1.88 2.12 -1 Pass 

ax20 6995 1.77 2.02 -1 Pass 

ax20 7095 2.31 2.56 -1 Pass 

ax40 5965 1.54 1.79 -1 Pass 

ax40 6165 1.05 1.31 -1 Pass 

ax40 6405 1.64 1.89 -1 Pass 

ax40 6445 0.23 0.50 -1 Pass 

ax40 6485 -0.47 -0.20 -1 Pass 

ax40 6525 -0.15 0.12 -1 Pass 

ax40 6565 0.27 0.53 -1 Pass 

ax40 6685 1.34 1.58 -1 Pass 

ax40 6845 0.46 0.72 -1 Pass 

ax40 6885 0.33 0.59 -1 Pass 

ax40 6965 -0.31 -0.04 -1 Pass 

ax40 7085 1.26 1.51 -1 Pass 

ax80 5985 -2.94 -2.66 -1 Pass 

ax80 6145 -2.54 -2.25 -1 Pass 

ax80 6385 -1.45 -1.17 -1 Pass 

ax80 6465 -2.56 -2.26 -1 Pass 

ax80 6545 -2.74 -2.46 -1 Pass 

ax80 6625 -2.02 -1.76 -1 Pass 

ax80 6705 -2.19 -1.92 -1 Pass 

ax80 6865 -2.60 -2.31 -1 Pass 

ax80 6945 -2.61 -2.29 -1 Pass 

ax80 7025 -2.64 -2.33 -1 Pass 

ax160 6025 -4.52 -4.17 -1 Pass 

ax160 6185 -5.87 -5.53 -1 Pass 

ax160 6345 -3.36 -3.01 -1 Pass 

ax160 6505 -4.97 -4.57 -1 Pass 

ax160 6665 -4.27 -3.90 -1 Pass 

ax160 6825 -4.10 -3.78 -1 Pass 

ax160 6985 -4.67 -4.33 -1 Pass 
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ANT1 

Test Graphs 

PSD  ax20 5955MHz  

 
PSD  ax20 6175MHz  
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PSD  ax20 6415MHz  

 
PSD  ax20 6435MHz  
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PSD  ax20 6475MHz  

 
PSD  ax20 6515MHz  
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PSD  ax20 6535MHz  

 
PSD  ax20 6695MHz  
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PSD  ax20 6875MHz  

 
PSD  ax20 6895MHz  
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PSD  ax20 6995MHz  

 
PSD  ax20 7095MHz  
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PSD  ax40 5965MHz  

 
PSD  ax40 6165MHz  
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PSD  ax40 6405MHz  

 
PSD  ax40 6445MHz  
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PSD  ax40 6485MHz  

 
PSD  ax40 6525MHz  
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PSD  ax40 6565MHz  

 
PSD  ax40 6685MHz  
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PSD  ax40 6845MHz  

 
PSD  ax40 6885MHz  
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PSD  ax40 6965MHz  

 
PSD  ax40 7085MHz  
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PSD  ax80 5985MHz  

 
PSD  ax80 6145MHz  
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PSD  ax80 6385MHz  

 
PSD  ax80 6465MHz  
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PSD  ax80 6545MHz  

 
PSD  ax80 6625MHz  
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PSD  ax80 6705MHz  

 
PSD  ax80 6865MHz  
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PSD  ax80 6945MHz  

 
PSD  ax80 7025MHz  
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PSD  ax160 6025MHz  

 
PSD  ax160 6185MHz  
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PSD  ax160 6345MHz  

 
PSD  ax160 6505MHz  
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PSD  ax160 6665MHz  

 
PSD  ax160 6825MHz  
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PSD  ax160 6985MHz  
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ANT2 

Test Graphs 
PSD  ax20 5955MHz  

 
PSD  ax20 6175MHz  
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PSD  ax20 6415MHz  

 
PSD  ax20 6435MHz  
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PSD  ax20 6475MHz  

 
PSD  ax20 6515MHz  
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PSD  ax20 6535MHz  

 
PSD  ax20 6695MHz  
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PSD  ax20 6875MHz  

 
PSD  ax20 6895MHz  
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PSD  ax20 6995MHz  

 
PSD  ax20 7095MHz  

 


